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MANUFACTURER 
PART NUMBER NUMBER DESCRIPTION SEAL KIT 

LKDC-XDN .................... 7-234-10 ........ CARTRIDGE /NORMALLY CLOSED .......................... 7-234-29 

LODC-XDN .................... 7-234-11 ........ CARTRIDGE / NORMALLY OPEN ............................... 7-234-29 

CSAB-XXN ..................... 7-234-12 ........ CARTRIDGE / SHUTTLE ............................................... 7-234-29 

PPDB-LNN ..................... 7-234-13 ........ CARTRIDGE / REDUCING RELIEVING ...................... 7-234-29 

PBFB-LAN ...................... 7-234-15 ........ CARTRIDGE / REDUCING ............................................. 7-234-30 

PBFB-FAN ...................... 7-234-15 ........ CARTRIDGE/REDUCING ............................................. 7-234-30 

CXDA-XAN .................... 7-234-16 ........ CARTRIDGE/ CHECK .................................................... 7-234-31 

CXDA-XCN .................... 7-234-80 ........ CARTRIDGE/ CHECK .................................................... 7-234-31 

NFCC-LCN ..................... 7-234-17 ........ CARTRIDGE/NEEDLE .................................................. 7-234-31 

CKCD-XCN .................... 7-234-18 ........ CARTRIDGE / PILOT CHECK ....................................... 7-234-29 

CBCA-LHN ..................... 7-234-19 ........ CARTRIDGE / COUNTERBALANCE ............................ 7-234-29 

CBEA-LHN ..................... 7-234-22 ........ CARTRIDGE / COUNTERBALANCE ............................ 7-234-30 

PPDB-LAN ..................... 7-234-28 ........ CARTRIDGE / REDUCING RELIEVING ...................... 7-234-29 

CAEA-LHN ..................... 7-234-53 ........ CARTRIDGE / COUNTERBALANCE ............................ 7-234-30 

NFCC-LDN ..................... 7-234-37 ........ CARTRIDGE/NEEDLE .................................................. 7-234-31 

CKED-XCN .................... 7-234-55 ........ CARTRIDGE / PILOT CHECK ....................................... 7-234-30 

12C34S ............................ 7-244-03 ........ CARTRIDGE / ELECTRIC / SWAY & SQ.sHOOT ....... 7-244-45 

12C25S ............................ 7-244-08 ........ CARTRIDGE /NORMALLY OPEN ............................... 7-244-46 

DRAWING 
NUMBER Pl-1288 

7-379-02 ........ CYLINDER / SWAY / P4-2019 ................................... 7-900-85 

7-316-225 ...... CYLINDER / LIFT / P4-2061 ....................................... 7-900-21 

7-316-227 ...... CYLINDER / TILT / P4-2062 ...................................... 7-900-22 

7-316-226 ...... CYLINDER / BOOM / P4-2063 ................................... 7-900-24 

7-379-01 ........ CYLINDER / ROTATE / P4-2020 ............................... 7-900-86 

7-229-619 ...... CYLINDER / STEERING ............................................. 7-900-88 

7-198-43 ........ BRAKE ACTUATOR ...................................................... 7-198-40 

SEAL KITS 
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ITEM NUMBER DESCRIPTION REQD 

1 4-1235 SUPPORT TUBE 1 
2 4-1236-1 MOUNT I AUTO CONTROLLER 1 
3 4-1236-2 BRAKE HOUSING 1 
4 3-1188-1 BRAKE SLEEVE 1 
5 7-209-31 WIPER I 1.25 x 1.75 x .312 1 
6 7-209-32 WIPER I 1.50 x 2.00 x .312 2 
7 3-1189-3 SPACER 1 
8 3-1190 LOWER SLIDE 1 
9 3-1185 UPPER SLIDE 1 

10 3-1181 CAP WELDMENT 1 
11 3-1182 COPY SHAFT 1 
12 3-1067-2 ROCKER ARM 1 
13 3-1186-3 SHAFT I UPPER LIFT COPY 1 
14 3-1186-4 PIN I LIFT COPY PIVOT 1 
15 3-1192-1 CLAMP I LOWER SLIDE 1 
16 7-309-01 BEARING I 1.500 ID 2 
17 2-1134-1 SHAFT I LOWER LIFT COpy 1 
18 7-167-05 SPRING I CENTERING 8 
19 7-200-82 CONTROLLER I AUTO REF 
20 6-6222-12 DOWEL 5/16 x 1 112 LG. 2 
21 6-6222-16 DOWEL 5/16 x 2 LG. 1 
22 7-194-46 HAIR PIN COTTER 2 
23 6-5207-36 CAPSCREW 7/16 NC x 4 112 LG. 2 
24 6-6211-07 LOCKWASHER 7/16 2 
25 7-239-07 SNAP RING I for 1.750 Hole 1 
26 7-239-07 SNAP RING I for 1.750 Hole 1 
27 7-239-06 SNAP RING I for 2.375 Hole 2 
28 7-305-06 BRONZE 1.50 ID x 114 W x 2.00 LG 2 
29 1-1100 BRONZE 1.25 ID x 118 W x 1.25 LG 3 
30 7-305-06 BRONZE .75 ID x 1/8 W x 1.50 LG 1 
31 6-6211-08 LOCKW ASHER 1/2 3 
32 6-5205-14 CAPSCREW 5/16 NC x 1 3/4 LG. 2 
33 6-6211-05 LOCKW ASHER 5/16 2 
34 6-5206-44 CAPSCREW 3/8 NC x 5 1/2 LG. 4 
35 6-6211-06 LOCKW ASHER 3/8 5 
36 7-194-10 CAPSCREW 5 MM x 20 MM LG. 4 
37 6-5208-20 CAPSCREW 112 NC x 2 112 LG. 1 
38 6-5208-18 CAP S CREW 112 NC x 2 114 LG. 2 
39 6-5206-20 CAPSCREW 3/8 NC x 2 112 LG. 1 
40 6-6201-06 HEX NUT 3/8 NC 1 
41 7-209-80 O-RING 2 
42 3-1189-2 RACK REF 
43 6-6302 LUBE FITTING 1 
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ITEM NUMBER DESCRIPTION REQD 

1 4-1877 HARNESS / ENGINE 1 
2 4-1878 HARNESS / TRANSMISSION 1 
3 4-1886 HARNESS / INSTRUMENT PANEL 1 
4 4-1973 HARNESS / MAIN POWER / VALVE 1 
5 6-5204-04 CAPSCREW 114 NC x 1/2 LG. 1 
6 6-5205-04 CAPSCREW 5116 NC x 112 LG. 2 
7 6-6211-04 LOCKW ASHER 114 1 
8 6-6211-05 LOCKWASHER 5/16 2 
9 6-7801-180B BATTERY CABLE / RED REF 

10 6-7802-88B BATTERY CABLE / BLACK REF 
11 7-101-01 CIRCUIT BREAKER / 15 AMP. REF 
12 7-127-04 SWITCH / SWAY-ROTATE REF 
13 7-127-05 LIGHT / WARNING REF 
14 7-127-10 SWITCH / IGNITION / KEY REF 
15 7-136-02 LIGHT / BACK-UP REF 
16 7-136-03 LIGHT / TAIL-BRAKE REF 
17 7-172-02 GAGE / FUEL REF 
18 7-172-03 SENDER / FUEL 1 
19 7-172-04 GAGE / ENGINE OIL PRESSURE REF 
20 7-172-05 SENDER / ENGINE OIL PRESSURE REF 
21 7-172-06 GAGE / TRANSMISSION OIL TEMP. REF 
22 7-172-17 SENDER / TRANSMISSION OIL TEMP. REF 
23 7-172-08 GAGE / ENGINE WATER TEMP. REF 
24 7-172-09 SENDER / ENGINE WATER TEMP. REF 
25 7-172-10 GAGE / VOLTMETER REF 
26 7-172-11 GAGE / TRANSMISSION OIL PRESSURE REF 
27 7-172-16 SENDER / TRANS. OIL PRESSURE REF 
28 7-183-18 RELAY / STARTER REF 
29 7-338-02 RELAY / PARKING BRAKE 1 
30 7-206-03 PRESSURE SWITCH / BRAKE LIGHT REF 
31 7-338-02 RELAY / HORN 1 
32 7-338-02 RELAY / FORK TILT 1 
33 7-268-01 FUSE HOLDER / MAIN / IGNITION REF 
34 7-281-01 DIODE / PUMP DE STROKE REF 
35 7-281-01 DIODE / ALTERNATOR REF 
36 7-319-02 SWITCH / HEADLIGHTS REF 
37 7-319-03 PUSHBUTTON / PUMP DESTROKE REF 
38 7-338-01 HEADLIGHT REF 
39 7-350-01 HOURMETER 1 
40 7-355-01 BATTERY / 12 VOLT REF 
41 7-369-01 HORN 1 
42 7-375-01 BACK-UP ALARM 1 
43 1-1198 HARNESS / CONTROLLER RELIEF 1 
44 7-244-50 VALVE / CONTROLLER RELIEF REF 
45 7-303-02 PRESSURE SWITCH / PARKING BRAKE REF 
46 7-244-12 COIL / SWAY CONTROL REF 
47 7-269-107 JUNCTION STUD 1 
48 6-6284-07 MACHINE SCREW #10-32 2 
49 6-6286-06 HEX NUT #10-32 2 
50 6-6286-07 LOCKWASHER #10 2 
51 6-6201-06 HEX NUT 3/8 NC 1 
52 7-303-03 PRESSURE SWITCH / CLUTCH CUT-OFF REF 
53 7-244-12 COIL / SQUARE SHOOT REF 
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ITEM NUMBER DESCRIPTION REQD 

1 4-1602 OIL RESERVOIR WELDMENT REF 
2 7-345-113 PUMP ASSEMBLY REF 
3 7-272-11 BREATHER REF 
4 7-206-03 PRESSURE SWITCH / BRAKE LIGHT REF 
5 7-256-23 FILTER / RETURN 1 
6 7-272-10 GAGE / RETURN FILTER 1 
7 7-256-05 ELEMENT / RETURN FILTER REF 
8 7-358-08 VALVE / MANUAL PARKING BRAKE 1 
9 7-303-02 PRESSURE SWITCH / PARKING BRAKE REF 

10 7-358-03 CONTROLLER / 4-WAY 1 
11 7-358-10 VALVE / 3 SECTION 1 
12 7-316-226 CYLINDER / BOOM REF 
13 7-316-225 CYLINDER / LIFT REF 
14 7-316-227 CYLINDER / TILT REF 
15 7-379-02 CYLINDER I SWAY REF 
16 7-379-01 CYLINDER I ROTATE REF 
17 7-229-619 CYLINDER I STEERING REF 
18 7-229-619 CYLINDER I STEERING REF 
19 7-234-03 VALVE I MOTION I BOOM 2 
20 7-234-04 VALVE I DUAL CHECK 3 
21 7-234-01 VALVE I MOTION I HEAD TILT 1 
22 7-234-02 VALVE / MOTION I BASE TILT 1 
23 7-234-07 LOGIC BLOCK ASSEMBL Y 1 
24 7-234-50 VALVE I TILT LIMITER 1 
25 7-359-02 VALVE I STEERING SELECTOR 1 
26 7-234-75 CONTROL BLOCK ASSEMBLY 1 
27 7-234-13 CARTRIDGE / REDUCING-RELIEVING REF 
28 7-234-16 CARTRIDGE I CHECK REF 
29 7-234-37 CARTRIDGE / NEEDLE REF 
30 7-234-15 CARTRIDGE I REDUCING REF 
31 7-256-25 ACCUMULATOR I BRAKE 1 
32 7-198-43 BRAKE ACTUATOR 1 
33 7-200-82 CONTROLLER I AUTO 1 
34 7-234-18 CARTRIDGE I PILOT CHECK REF 
35 7-244-31 VALVE I ELECTRIC 4-WAY I ROTATE REF 
36 7-234-35 VALVE I DUAL CHECK REF 
37 7-256-71 STEERING ORBITRAL REF 
38 7-367-01 VALVE / CONTROLLER RELIEF 1 
39 7-292-01 HOSE REEL ASSY I RH I ROTATE REF 
40 7-234-54 VALVE I MOTION / LIFT 2 
41 1-1092 RESTRICTOR FITTING REF 
42 1-1093-2 RESTRICTOR PLUG (.060) REF 
43 7-234-09 VALVE I BOOM BY-PASS 1 
44 7-234-22 CARTRIDGE I COUNTERBALANCE REF 
45 7-234-53 CARTRIDGE I COUNTERBALANCE REF 
46 7-244-08 CARTRIDGE / NORMALLY OPEN REF 
47 7-234-19 CARTRIDGE / COUNTERBALANCE REF 
48 7-234-11 CARTRIDGE I NORMALLY OPEN REF 
49 7-234-17 CARTRIDGE I NEEDLE REF 
50 7-234-12 CARTRIDGE I SHUTTLE REF 
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ITEM NUMBER DESCRIPTION REQD 

51 7-234-10 CARTRIDGE I NORMALLY CLOSED REF 
52 7-234-80 CARTRIDGE I CHECK REF 
53 7-234-28 CARTRIDGE I REDUCING-RELIEVING REF 
54 7-244-14 SOLENOID VALVE ASSEMBLY REF 
55 7-303-03 PRESSURE SWITCH I CLUTCH CUT-OFF REF 
56 7-256-16 FILTER I PRESSURE 1 
57 7-256-04 ELEMENT I PRESSURE FILTER REF 
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49 
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DRAWING 
NUMBER 

NUMBER 

7-345-113 
7-358-10 
4-1602 
7-256-23 
7-272-10 
7-107-05 
7-209-66 
6-5208-12 
6-6211-08 
7-158-36 
7-209-67 
6-5206-10 
6-6211-06 
6-5208-12 
6-6211-08 
7-126-517 
6-6453-10 
6-6495-05 
6-6453-19 
6-6455-08 
6-5206-06 
3-1376 
6-6436-01 
6-6402-14 
6-6416-16 
7-272-11 
6-6284-08 
7-374-01 
6-5210-24 
7-161-01 
2-1179-1 
6-5204-06 
6-6201-04 
6-6211-04 
6-6425-30 
6-6408-07 
1-2016 
6-5206-12 
6-6432-15 
6-7191-206 
6-7004-256 
6-7156-218 
6-7005-44 
6-7148-48 
6-6425-11 
6-6453-25 
6-6495-01 
6-6452-04 
6-6436-01 
6-6457-06 
6-7014-88 
6-6006-06 

P4-2032 

DESCRIPTION 

PUMP ASSY. / 60cc / SPLINED SHAFT 
VALVE ASSEMBLY / 3 SECTION 
OIL RESERVOIR 
FILTER / RETURN 
GAGE / RETURN FILTER 
SPLIT FLANGE KIT / 2 IN. 
O-RING / 2 IN. S. F. / w/ITEM 6 
CAPSCREW 112 NC x 1 1/2 LG. 
LOCKW ASHER 112 
SPLIT FLANGE / 1 IN. / HALF ONLY 
O-RING / 1 IN. S. F. 
CAPSCREW 3/8 NC x 1 1/4 LG. 
LOCKW ASHER 3/8 
CAPSCREW 112 NC x 1 1/2 LG. 
LOCKW ASHER 112 
GASKET / PUMP DRIVE 
FITTING I 10 OR x 08 JIC 90 
FITTING / 12 F. x 10 M. JIC REDUCER 
FITTING / 16 OR x 16 JIC 90 
FITTING / 12 OR x 12 JIC RN-TEE 
CAPSCREW 3/8 NC x 3/4 LG. 
MANIFOLD BLOCK 
FITTING / 20 NPT x 20 OR STR. 
FITTING / 20 NPT COUPLING 
FITTING / 20 NPT x 8 LG. NIPPLE 
FILLER-BREATHER / 3 PSI 
MACHINE SCREW #10-32 x 3/4 LG. 
COVER 
CAPSCREW 5/8 NC x 3 LG. 
SIGHT GLASS 
PLATE / PRESSURE CHECK PORTS 
CAP SCREW 114 NC x 3/4 LG. 
HEX NUT 114 NC 
LOCKW ASHER 114 
FITTING / 32 NPT x 24 JIC STR. 
FITTING / 16 NPT FLUSH PLUG 
CLAMP / OIL RESERVOIR 
CAPSCREW 3/8 NC x 1 112 LG. 
FITTING / 08 NPT x 08 JIC RN-TEE 
HOSE I 24 x 32-90 SF x 103 LG. 
HOSE / 08 x 08 x 128 LG. 
HOSE / 12 x 16-90 SF x 109 LG. 
HOSE / 10 x 10 x 22 LG. 
HOSE / 16 x 16 x 24 LG. 
FITTING I 08 NPT x 06 JIC STR 
FITTING / 20 OR x 16 JIC 90 
FITTING / 08 JIC x 04 JIC REDUCER 
FITTING / 08 OR x 08 JIC 45 
FITTING / 20 OR x 20 NPT STR. 
FITTING / 08 OR HEX HEAD PLUG 
HOSE / 08 x 10 x 44 LG. 
FLAT HD. SOCKET SCREW 3/8 NC x 3/4 LG. 

CIRCUIT / PUMP / OIL RESERVOIR 
SS-636C wi SQUARE SHOOT 
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ITEM NUMBER DESCRIPTION REQD 

53 3-1402 ADAPTER PLATE REF 
54 6-6212-06 FLATW ASHER 3/8 6 
55 6-6453-24 FITTING / 16 OR x 10 JIC 90 2 
56 6-6408-06 FITTING / 12 NPT HEX PLUG 1 
57 6-6408-05 FITTING / 08 NPT HEX PLUG REF 
58 7-256-16 PRESSURE FILTER 1 
59 7-256-04 ELEMENT / PRESSURE FILTER REF 

E2 PAGE CIRCUIT / PUMP / OIL RESERVOIR DRAWING 
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ITEM NUMBER DESCRIPTION REQD 

1 6-6453-04 FITTING / 06 OR x 04 JIC 90 1 
2 7-234-02 VALVE / MOTION / BASE TILT REF 
3 6-5606-14 CAPSCREW SH 3/8 NC x 1 3/4 LG. 4 
4 6-6214-06 LOCKWASHER 3/8 HI-COLLAR 4 
5 6-6453-04 FITTING / 06 OR x 04 JIC 90 1 
6 6-7022-60 HOSE / 04 x 04-90 x 30 LG. 1 
7 6-7002-26 HOSE / 04 x 04 x 13 LG. 1 
8 7-316-227 CYLINDER / TILT REF 
9 6-6453-04 FITTING / 06 OR x 04 JIC 90 1 

10 6-7003-40 HOSE / 06 x 06 x 20 LG. 1 
11 7-234-01 VALVE / MOTION / HEAD TILT REF 
12 6-5606-22 CAPSCREW SH 3/8 NC x 2 3/4 LG. 4 
13 6-6214-06 LOCKWASHER 3/8 HI-COLLAR 4 
14 6-6453-09 FITTING / 08 OR x 08 JIC 90 1 
15 6-6452-04 FITTING / 08 OR x 08 JIC 45 1 
16 6-6453-04 FITTING / 06 OR x 04 JIC 90 1 
17 6-6453-06 FITTING / 06 OR x 06 JIC 90 2 
18 6-7004-670 HOSE / 08 x 08 x 335 LG. 1 
19 6-7004-670 HOSE / 08 x 08 x 335 LG. 1 
20 6-6453-09 FITTING / 08 OR x 08 JIC 90 2 
21 2-1051 MANIFOLD BLOCK REF 
22 6-6450-12 FITTING / 08 OR x 08 JIC STR 2 
23 6-7014-260 HOSE / 08 x 10 x 130 LG. 2 
24 6-6475-07 FITTING / 10 JIC BH-UNION STR 2 
25 6-7025-120 HOSE / 10 x 10-90 x 60 LG. 1 
26 6-7025-120 HOSE / 10 x 10-90 x 60 LG. 1 
27 6-6480-07 FITTING / 10 JIC SW-BR-TEE 2 
28 6-6485-03 FITTING / 10 OR x 10 JIC SW 1 
29 7-234-50 VALVE / TILT LIMITER REF 
30 6-6450-05 FITTING / 06 OR x 04 JIC STR 1 
31 6-7022-28 HOSE / 04 x 04-90 x 14 LG. REF 
32 6-6450-16 FITTING / 10 OR x 10 JIC STR 1 
33 6-6450-15 FITTING / 08 OR x 10 JIC STR 2 
34 6-6453-11 FITTING / 08 OR x 10 JIC 90 2 
35 7-234-04 VALVE / DUAL CHECK REF 
36 6-7025-36 HOSE / 10 x 10-90 x 18 LG. 1 
37 6-7025-36 HOSE / 10 x 10-90 x 18 LG. 1 
38 6-7005-32 HOSE / 10 x 10 x 16 LG. 1 
39 6-7005-148 HOSE / 10 x 10 x 74 LG. 1 
40 6-6481-07 FITTING / 10 JIC SW-RUN-TEE 2 
41 6-6450-17 FITTING / 12 OR x 10 JIC STR 2 
42 6-6452-17 FITTING / 12 OR x 10 JIC 45 2 
43 6-5205-14 CAP S CREW 5/16 NC x 1 3/4 LG. 3 
44 6-7005-148 HOSE / 10 x 10 x 74 LG. 1 
45 6-7005-126 HOSE / 10 x 10 x 63 LG. 1 
46 7-273-32 CLAMP HALF SET / 5/8 TWIN HOSE 2 
47 6-7005-148 HOSE / 10 x 10 x 74 LG. 1 
48 7-273-26 COVER PLATE / 5/8 HOSE CLAMP 2 
49 6-5205-16 CAPSCREW 5116 NC x 2 LG. 2 
50 6-7002-100 HOSE / 04 x 04 x 50 LG. 1 
51 6-6453-04 FITTING / 06 OR x 04 JIC 90 4 
52 7-234-54 VALVE / MOTION / LIFT REF 
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ITEM NUMBER DESCRIPTION REQD 

53 6-5606-22 CAP S CREW SH 3/8 NC x 2 3/4 LG. 8 
54 6-6214-06 LOCKWASHER 3/8 HI-COLLAR 8 
55 6-6452-06 FITTING / 10 OR x 10 HC 45 2 
56 6-6452-06 FITTING / 10 OR x 10 HC 45 2 
57 6-7002-17 HOSE / 04 x 04 x 8.5 LG. 1 
58 6-6457-05 FITTING / 06 OR HEX HEAD PLUG 3 
59 7-316-225 CYLINDER / LIFT REF 
60 7-273-25 CLAMP HALF SET / 112 HOSE / TWIN 3 
61 7-273-26 COVER PLATE / 112 HOSE CLAMP 3 
62 7-194-53 LOOP CLAMP 5/8 1 
63 6-5204-04 CAPSCREW 114 NC x 112 LG. 1 
64 6-6211-04 LOCKW ASHER 114 1 
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ITEM NUMBER DESCRIPTION REQD 

1 7-316-226 CYLINDER / BOOM REF 
2 7-234-03 VALVE / MOTION / BOOM REF 
3 6-5606-22 CAPSCREW SH 3/8 NC x 2 3/4 LG. 8 
4 6-6214-06 LOCKWASHER 3/8 HI-COLLAR 8 
5 6-6453-08 FITTING / 06 OR x 08 HC 90 2 
6 6-6453-12 FITTING / 10 OR x 10 HC 90 1 
7 6-6481-06 FITTING / 08 HC SW-RN-TEE 1 
8 6-6454-07 FITTING / 10 OR x 10 HC BR-TEE 1 
9 6-7014-22 HOSE / 08 x 10 x 11 LG. 1 

10 6-7014-25 HOSE / 08 x 10 x 12 112 LG. 1 
11 6-7044-121 HOSE / 10 x 08-90 x 60 112 LG. 1 
12 6-7134-116 HOSE / 10 x 10 x 58 LG. 1 
13 6-6475-07 FITTING / 10 HC BH UNION 2 
14 7-273-25 CLAMP HALF SET / 112 HOSE 1 
15 6-6457-05 FITTING / 06 OR HEX HD PLUG 4 
16 6-7025-99 HOSE / 10 x 10-90 x 49 112 LG. 1 
17 6-7005-148 HOSE / 10 x 10 x 74 LG. 1 
18 6-6451-07 FITTING / 10 OR x 10 HC LONG STR 1 
19 7-234-09 VALVE / BOOM BY-PASS REF 
20 6-5204-14 CAP S CREW 114 NC x 1 3/4 LG. 2 
21 6-6211-04 LOCKWASHER 114 2 
22 6-6450-05 FITTING / 06 OR x 04 HC STR 2 
23 6-6453-12 FITTING / 10 OR X 10 HC 90 1 
24 6-6453-13 FITTING / 12 OR x 10 HC 90 1 
25 6-7005-23 HOSE / 10 x 10 x 11.5 LG. 1 
26 6-7002-42 HOSE / 04 x 04 x 21 LG. 1 
27 6-6212-04 FLATWASHER 114 2 
28 7-273-26 COVER PLATE / 1/2 HOSE CLAMP 1 
29 6-5205-14 CAPSCREW 5/16 NC x 1 3/4 LG. 1 
30 6-6452-17 FITTING / 12 OR x 10 HC 45 1 
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ITEM NUMBER DESCRIPTION REQD 

1 6-6450-05 FITTING I 06 OR x 04 HC STR 14 
2 6-6455-15 FITTING I 06 OR x 04 HC RN-TEE 1 
3 6-6483-05 FITTING I 06 HC CROSS 1 
4 6-6453-04 FITTING I 06 OR x 04 HC 90 7 
5 6-6450-08 FITTING I 06 OR x 06 HC STR 1 
6 6-7002-62 HOSE I 04 x 04 x 31 LG. 2 
7 6-7002-42 HOSE I 04 x 04 x 21 LG. 2 
8 6-7002-244 HOSE I 04 x 04 x 122 LG. 5 
9 6-7003-150 HOSE I 06 x 06 x 75 LG. 1 

10 6-7003-62 HOSE I 06 x 06 x 31 LG. 1 
11 6-7003-130 HOSE I 06 x 06 x 65 LG. 1 
12 6-7002-17 HOSE I 04 x 04 x 8 1/2 LG. 1 
13 6-7022-44 HOSE I 04 x 04-90 x 22 LG. 1 
14 6-6455-05 FITTING I 06 OR x 06 HC RN-TEE 1 
15 6-7022-62 HOSE I 04 x 04-90 x 31 LG. 1 
16 6-7002-38 HOSE I 04 x 04 x 19 LG. 1 
17 6-7003-56 HOSE I 06 x 06 x 28 LG. 1 
18 6-6485-06 FITTING I 06 OR x 06 HC SW 1 
19 6-7002-86 HOSE I 04 x 04 x 43 LG. 1 
20 6-6484-03 FITTING I 04 HC PLUG 1 
21 6-6450-09 FITTING I 08 OR x 06 HC STR 1 
22 6-6452-19 FITTING I 06 OR x 04 HC 45 1 
23 7-244-43 COIL I DIN REF 
24 7-244-08 CARTRIDGE I NORMALLY OPEN REF 
25 7-244-54 VALVE BODY I CONTROLLER RELIEF REF 
26 7-367-01 VALVE ASSY I CONTROLLER RELIEF REF 
27 7-244-27 DIN CONNECTOR REF 
28 7-198-02 BLEEDER ASSEMBLY 2 
29 1-1291 FITTING I MODIFIED FOR BLEEDER 2 
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ITEM NUMBER DESCRIPTION REQD 

1 6-6450-05 FITTING / 06 OR x 04 JIC STR 5 
2 6-6453-04 FITTING / 06 OR x 04 JIC 90 7 
3 7-302-01 MALE PRESSURE CHECK 2 
4 6-6495-01 FITTING / 08 x 04 JIC RED.EXP. 1 
5 6-6432-15 FITTING / 08 NPT x 08 JIC RN-TEE REF 
6 6-7022-144 HOSE / 04 x 04-90 x 72 LG. 1 
7 6-7002-130 HOSE / 04 x 04 x 65 LG. 1 
8 6-7002-130 HOSE / 04 x 04 x 65 LG. 1 
9 6-7002-130 HOSE / 04 x 04 x 65 LG. 1 

10 6-7022-144 HOSE / 04 x 04-90 x 72 LG. 1 
11 6-7002-62 HOSE / 04 x 04 x 31 LG. 1 
12 6-7002-62 HOSE / 04 x 04 x 31 LG. 1 
13 6-6457-05 FITTING / 06 OR PLUG 1 
14 6-7002-42 HOSE / 04 x 04 x 21 LG. 1 
15 6-7002-38 HOSE / 04 x 04 x 19 LG. 1 
16 6-7022-28 HOSE / 04 x 04-90 x 14 LG. 1 
17 7-200-82 CONTROLLER / AUTO 1 
18 7-256-27 MALE PRESSURE CHECK 3 
19 6-6450-03 FITTING / 04 OR x 04 JIC STR 1 
20 7-234-75 CONTROL BLOCK REF 
21 7-234-07 LOGIC BLOCK REF 
22 3-1225 MOUNT / LOGIC BLOCK 1 
23 6-5205-06 CAPSCREW 5/16 NC x 3/4 LG. 3 
24 6-6211-05 LOCKWASHER 5/16 3 
25 6-5206-06 CAPS CREW 3/8 NC x 3/4 LG. 4 
26 6-6211-06 LOCKWASHER 3/8 4 
27 7-234-50 VALVE / TILT LIMITER REF 
28 6-6452-19 FITTING / 06 OR x 04 JIC 45 2 
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ITEM NUMBER DESCRIPTION REQD 

1 6-5205-06 CAPSCREW 5116 NC x 3/4 LG. 4 
2 6-5205-12 CAPSCREW 5116 NC x 1 112 LG. 4 
3 6-6211-05 LOCKWASHER 5/16 8 
4 6-6450-08 FITTING / 06 OR x 06 HC STR. 2 
5 6-6450-09 FITTING / 08 OR x 06 HC STR. 5 
6 6-6450-11 FITTING / 06 OR x 08 HC STR. 1 
7 6-6453-07 FITTING / 08 OR x 06 HC 90 2 
8 6-6453-08 FITTING / 06 OR x 08 HC 90 1 
9 6-6457-05 FITTING / 06 OR PLUG 2 

10 6-7003-194 HOSE / 06 x 06 x 97 LG. 1 
11 6-7004-328 HOSE / 08 x 08 x 164 LG. 2 
12 6-7023-244 HOSE / 06 x 06-90 x 122 LG. 2 
13 6-7023-252 HOSE / 06 x 06-90 x 126 LG. 1 
14 6-7023-62 HOSE / 06 x 06-90 x 31 LG. 1 
15 7-256-71 STEERING ORBITRAL REF 
16 7-359-02 VALVE / STEERING SELECTOR REF 
17 7-234-75 CONTROL BLOCK REF 
18 6-6450-12 FITTING / 08 OR x 08 HC STR. 1 
19 6-6453-09 FITTING / 08 OR x 08 HC 90 1 
20 6-6452-14 FITTING / 08 OR x 06 HC 45 1 
21 6-7124-34 HOSE / 08 MALE x 08-90 x 17 LG. 1 
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ITEM NUMBER DESCRIPTION REQD 

1 7-234-04 VALVE / DUAL CHECK REF 
2 6-6453-04 FITTING / 06 OR x 04 JIC 90 2 
3 6-6452-19 FITTING / 06 OR x 04 JIC 45 2 
4 6-6454-06 FITTING / 08 OR x 08 JIC BR-TEE 2 
5 6-6450-06 FITTING / 08 OR x 04 JIC STR 2 
6 6-6453-09 FITTING / 08 OR x 08 JIC 90 2 
7 7-379-02 CYLINDER / SWAY REF 
8 6-7002-74 HOSE / 04 x 04 x 37 LG. 4 
9 6-7004-36 HOSE / 08 x 08 x 22 LG. 2 

10 6-7033-320 HOSE / 06 x 08-90 x 160 LG. 2 
11 1-1092 RESTRICTOR FITTING 2 
12 1-1093-2 RESTRICTOR PLUG (.060) 2 
13 6-6452-03 FITTING / 06 OR x 06 JIC 45 2 
14 6-6211-05 LOCKWASHER 5/16 4 
15 6-5205-14 CAPSCREW 5/16 NC x 1 3/4 LG. 4 
16 7-273-27 CLAMP HALF SET / 3/8 TWIN HOSE 3 
17 7-273-23 TOP PLATE / 3/8 HOSE CLAMP 3 
18 6-5205-10 CAP SCREW 5/16 NC x 1 114 LG. 3 
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ITEM NUMBER DESCRIPTION REQD 

1 7-234-16 CARTRIDGE I CHECK 1 
2 7-234-15 CARTRIDGE I REDUCING 1 
3 7-234-28 CARTRIDGE I REDUC.-RELIEVING 1 
4 7-234-13 CARTRIDGE I REDUC.-RELIEVING 1 
5 7-234-10 CARTRIDGE I NORMALLY CLOSED 1 
6 7-234-10 CARTRIDGE I NORMALLY CLOSED 1 
7 7-234-11 CARTRIDGE I NORMALLY OPEN 1 
8 7-244-14 SOLENOID CARTRIDGE ASSEMBLY 1 
9 7-244-14 SOLENOID CARTRIDGE ASSEMBLY 1 

10 7-244-14 SOLENOID CARTRIDGE ASSEMBLY 1 
11 7-234-17 CARTRIDGE I NEEDLE 1 
12 7-234-37 CARTRIDGE I NEEDLE 1 
13 7-234-27 BODY 1 
14 7-234-34 LOCK KIT 3 
15 7-244-12 COIL I HEA VY DUTY 3 
16 7-244-03 CARTRIDGE I ELECTRIC 3 
17 7-234-75 CONTROL BLOCK ASSEMBLY 1 
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1 7-234-10 
2 7-234-10 
3 7-234-10 
4 7-234-11 
5 7-234-11 
6 7-234-11 
7 7-234-12 
8 7-234-18 
9 7-234-18 

10 7-234-26 
11 7-234-07 
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DESCRIPTION REQD 

CARTRIDGE I NORMALLY CLOSED 1 
CARTRIDGE I NORMALLY CLOSED 1 
CARTRIDGE I NORMALLY CLOSED 1 
CARTRIDGE I NORMALLY OPEN 1 
CARTRIDGE I NORMALLY OPEN 1 
CARTRIDGE I NORMALLY OPEN 1 
CARTRIDGE I SHUTTLE 1 
CARTRIDGE I PILOT CHECK 1 
CARTRIDGE I PILOT CHECK 1 
BODY 1 
LOGIC BLOCK ASSEMBLY 1 
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